For Machines Mfd. Since 10/23 PARTS Model SB1126
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Model SB1126

Main Parts List

PARTS

For Machines Mfd. Since 10/23

REF PART # DESCRIPTION REF PART # DESCRIPTION

1 PSB1126001 KNOB M6-1, D25, ROUND 53 PSB1126053 ROLLPIN 5X 25

2 PSB1126002 BELT ACCESS ASSEMBLY 54 PSB1126054 TAILSTOCK LOCK LEVER

2-1 PSB1126002-1 |BELT ACCESS DOOR 55 PSB1126055 QUILL BUSHING

2-2 PSB1126002-2 |HINGE FIN 57 PSB1126057 CAP SCREW M&-1.25 X 20

2-3 PSB1126002-3 | DOOR BRACKET 58 PSB1126058 STRAIN RELIEF TYPE-2 PGI6

3 PSB1126003 CAP SCREWMG-1X & 59 PSB1126059 LOCK WASHER 6MM

4 PSB1126004 BUTTON HD CAP SCR M5-.8 X10 60 PSB1126060 FLATWASHER 6MM

5 PSB1126005 SPACER 35X 45X 20 o1 PSB1126061 CABLE CLAMP ACC-3-B

6 PSB1126006 SET SCREWM5-.8 X5 62 PSB1126062 FLATWASHER 4MM

7 PSB1126007 SPINDLE PULLEY 63 PSB1126063 PHLP HD SCR M4-7X &

o4 PSB11260086 SETSCREWM6G-1X 6 o4 PSB1126064 SENSOR CORD 24G 3W 41"

9 PSB1126009 V-BELT 540J-& 65 PSB1126065 CAP SCREW M10-1.5X 35

10 PSB1126010 COLLAR 25X 45X 10 66 PSB1126066 LOCK WASHER 10MM

1" PSB1126011 MAGNETIC SPACER 35 X 45 X 15 c7 PSB1126067 FLATWASHER 1OMM

12 PSB1126012 DETECTOR MOUNTING BRACKET (52e) PSB1126068 DOWEL PIN

13 PSB1126013 LOCK WASHER BMM 69 PSB1126069 MAIN BED

14 PSB1126014 CAP SCREW M5-.8 X10 70 PSB1126070 LOCK COLLAR

15 PSB1126015 CABLE TIE ALT-0855-B 71 PSB1126071 LOCK NUT 2/4-10

16 PSB1126016 SPEED SENSOR 491261-000 72 PSB1126072 EXTENSION BED

17 PSB1126017 PHLP HD SCRM3-5X 6 75 PSB1126073 BUTTON HD CAP SCR M&6-1X12
18 PSB1126018& DOOR MAGNET 1/4" 74 PSB1126074 CENTER HOLDER

19 PSB1126019 FACEFLATE 6" 75 PSB1126075 FLATWASHER 10OMM

20 PSB1126020 SET SCREW M&-1X10 76 PSB1126076 CAP SCREW M10-1.5 X 30

21 PSB1126021 LOCK COLLAR M35-1.5 77 PSB1126077 INVERTER/VFD ASSEMBLY

22 PSB1126022 BALL BEARING 6007-2NSE 77-1 PSB1126077-1 | BRAKING RESISTOR BR3OOWO70
23 PSB1126023 HEADSTOCK 77-2  |PSBN26077-2 |PHLP HDSCRMB-.8X &

24 PSB1126024 CAP SCREW M&-1.25 X 25 77-3  |PSB1126077-3 | INVERTER/VFD MOUNT

25 PSB1126025 LOCK WASHER &MM 77-4  |PSB1126077-4 |PHLP HD SCR M5-.8 X 20, NYLON
26 PSB1126026 FLATWASHER 5MM 77-5 |PSB1126077-5 |FLATWASHER 6.1X12.5 X 2.5MM
27 PSB1126027 BALL BEARING 600&8-2NSE 77-6 |PSB1126077-6 |INVERTER/VFD DELTA VFDITAME21IANNAA
28 PSB1126028 SFPINDLE 77-7 |PSB1126077-7 |HEXNUT M5-.&

29 PSB1126029 KEY&X7X&60 77-& |PSB1126077-& |EXT TOOTH WASHER 4MM

30 PSB1126030 SPUR CENTER 77-9 |PSBN26077-9 |FLATWASHER 4MM

31 PSB1126031 BUTTON HD CAP SCR M5-.8 X 12 77-10 |PSB1126077-10 |PHLP HD SCR M4-7X &

32 PSB1126032 SPINDLE LOCK BRACKET 77-11 |PSB1126077-11 | VFD CORD 24G 2W 57"

33 PSB1126033 COMPRESSION SPRING 1.2 X 13 X 20MM 7712 |PSB1126077-12 |VFD CORD 14G 4W 25"

34 PSB1126034 ROLLPIN 4 X 16 7713 |PSB1126077-1%5 |POTENTIOMETER SONGUEI 16K4(F)
35 PSB1126035 SPINDLE LOCK SHAFT 76 PSB1126075 DOOR LATCH

26 PSB1126036 TOOLREST 12" 79 PSB1126079 CABINET DOOR

37 PSB1126037 TOOL REST BASE &0 PSB1126080 BUTTON HD CAP SCR M&-1X10
25 PSB1126038 ADJUSTABLE HANDLE 3/8-16 X 1, 3L &1 PSB1126081 ELECTRICAL ACCESS COVER

39 PSB1126039 EXT RETAINING RING 22MM &2 PSB1126082 FENDER WASHER 6.5 X 23 X 4AMM
40 PSB1126040 RODEND BOLT M16-2 X 60 83 PSB1126083 MOTOR FOOT

41 PSB1126041 SET SCREWM5-.8 X5 &4 PSB1126084 FLATWASHER 6MM

42 PSB1126042 TOOL REST BUSHING &5 PSB1126085 BUTTON HD CAP SCR M6-1X 25
43 PSB1126043 TOOL REST BASE LOCK LEVER &6 PSB11260866 CHIP BREAKER

44 PSB1126044 LIVE CENTER &7 PSB1126087 CAP SCREW M6-1X12

45 PSB1126045 QUILL &8 PSB1126088 FOAM GASKET

46 PSB1126046 LEADSCREW 89 PSB1126089 ELECTRICAL FAN STK 220V

47 PSB1126047 TAILSTOCK 20 PSB1126090 FAN BRACKET

48 PSB1126048 ADJUSTABLE HANDLE M&-1.25 X 40, 75L o1 PSB1126091 PHLP HD SCR M5-.6 X 10

49 PSB1126049 EXTRETAINING RING 19MM 92 PSB1126092 ADJUSTABLE KNOT-BALL ZIP TIE &"
50 FSB1126050 HANDWHEEL TYPE-35 127D X 1&B, 3/8-16 93 PSB1126093 DUSTSHIELD

51 PSB1126051 REVOLVING HANDLE 90 X 24, 3/6-16 X 16 94 PSB1126094 LED KEYON KE-22DS 110V/220V
52 PSB1126052 CAP SCREW M6-1X15 96 PSB1126096 EXT TOOTH WASHER 4MM
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For Machines Mfd. Since 10/23 Model SB1126
Main Parts List (Cont.)

REF PART # DESCRIPTION REF PART # DESCRIPTION

97 PSB1126097 PHLP HD SCR M4-.7X10 126 PSB1126126 SPEED CONTROL HOUSING

29 PSB1126099  |ADJUSTABLE FOOT M12-1.75 X 50 129 PSB1126129 SPEED CONTROL DIAL

100 PSB1126100 CABINET 140 PSB1126140 SET SCREW M4-7X &

101 PSB1126101 GROMMET 26MM, LOCKING 141 PSB1126141 DRO 491247-000

102 PSB1126102 BUTTON HD CAP SCR M&-1.25 X 16 142 PSB1126142 TAP SCREWM3X &

103 PSB1126102 STRAIN RELIEF TYPE-15/& 142 PSB1126143 MOTOR PULLEY

104 PSB1126104 CORD PLATE 144 PSB1126144 SET SCREWM6G-1X 6

105 PSB1126105 PHLP HD SCR MG-1X & 145 PSB1126145 SET SCREWM6G-1X &

106 PSB1126106 STRAIN RELIEF TYPE-1 3/4 151 PSB1126151 O-RING 21.5X1.8

107 PSB1126107 CABLE TIE ALT-150M-B 152 PSB1126152 CUSHION STRIP

106 PSB1126106 BUTTON HD CAP SCRMB-.8 X & 193 PSB1126153 WELD NUT 5MM

109 PSB1126109 POWER CORD12G 3W 118" 6-20F 154 PSB1126154 CAM NUT 8MM

110 PSB1126110 KNOCKOUT TOOL 155 PSB1126155 SETSCREWM&E-1X &

111 PSB1126111 SPINDLE WRENCH 1-3/4" 160 |PSB1126160 ALIGNMENT PIN

12 FSB1126112 GROMMET 50MM, LOCKING 161 PSB1126161 EXT RETAINING RING 25MM

13 PSB1126113 TOOL HOLDER 162 |PSB1126162 WAVY WASHER 25MM

14 PSB1126114 FLATWASHER &8MM 164 |PSB1126164 BUTTON HD CAP SCR MG-1X15

15 PSB1126115 CAP SCREWME-1.25 X 20 167 |PSBN26167 SWITCH BOX

1o FSB1126116 HEXNUT 5/16-16 1686 |PSB1126166 HEX NUT M4-.7 V1

17 PSB1126117 FENDER WASHER 6MM 1686V2|PSB1126166V2 |LOCK NUT M4-.7V2.02.24

1é PSB1126118 FOAM PAD 169 |PSB1126169 FLATWASHER 4MM

19 PSB1126119 CROSSBEAM 170 PSB1126170 EXT TOOTH WASHER 4MM

120 PSB1126120 SIDE STAND 17 PSB1126171 SECONDARY CONTROL PANEL FACEFPLATE
121 PSB1126121 CARRIAGE BOLT 5/16-16 X /4 172 PSB1126172 BUTTON HD CAP SCR M4-.7X 15

122 PSB1126122 FLATWASHER 12MM 173 PSB1126173 START BUTTON YK YS-F2 250V 22MM GRN
123 PSB1126123 LOCK NUT M12-1.75 174 PSB1126174 PHLP HD SCR M4-.7X10

124 PSB1126124 HEX BOLT M12-1.75 X 20 175 PSB1126175 STOP BUTTON YIJIA LAZGM 250V 22M
125 PSB1126125 MOTOR L-BRACKET 176 PSB1126176 BUTTON HD CAP SCR M&-1X12

126 PSB1126126 CAP SCREWM&E-1.25X 20 177 PSB1126177 LOCK WASHER 6MM

127 PSB1126127 LOCK NUT M&-1.25 176 PSB1126178 FLAT WASHER 6MM

128 PSB1126126 MOTOR MOUNTING BRACKET 179 PSB1126179 SWITCH ARM

129 PSB1126129 MOTOR MOUNT HANDLE 160 |PSB1126160 CABLE CLAMP ACC-3-B

130 PSB1126120 FENDER WASHER 10MM 161 PSB1126161 PHLP HD SCR M4-7X &

131 PSB1126131 ADJUSTABLE HANDLE M10-1.5X 25, 95L 165 |PSB1126163 TAILSTOCK CORD 186G 4W 114"

132 PSB1126122 MOTOR SUPPORT BRACKET 164  |PSB1126164 POWER SWITCH JIHONG J9201A 220V
133 PSB1126123 MOTOR ASSEMBLY 165  |PSB1126165 DIRECTION SWITCH KB2-BE102

132-1 PSB1126133-1  |MOTOR 3HP 220V 3-PH 166 |PSB1126166 STOP BUTTON YIJIA LAZ6M 250V 22M
133-2 |PSB1126133-2 |KEY5X5X50 1867 PSB1126167 START BUTTON YK YS-F2 250V 22MM GRN
122-3 |PSB1126123-3 |STRAIN RELIEF TYPE-3 PG12.5 166 |PSB1126166 CONTROL PANEL FACEFPLATE

125 PSB1126125 HEXWRENCH 2MM 192 PSB1126192 HEXWRENCH 4MM

1526 PSB1126126 HEXWRENCH 6MM 193 PSB1126193 CUSHION STRIP

137 PSB1126137 HEXWRENCH &MM
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Model SB1126 PARTS For Machines Mfd. Since 10/23

Machine Labels

MODEL SB1126
18" X 40" VARIABLE-SPEED
WOOD LATHE

Spindle R.P.M.

South Bend Tools’

REF PART # DESCRIPTION REF PART # DESCRIPTION

201 |PSB1126201 KEEP DOOR CLOSED LABEL 209 |PSB1126209  |COMBO WARNING LABEL

202 |PSB1126202 SFINDLE LOCK NOTICE LABEL 210 |PeB1126210 MODEL NUMBER LABEL

203 |PSB1126203 MACHINE ID LABEL 21 PoB1126211 SOUTH BEND NAMEPLATE 203MM
204 |PSB1126204  |SPINDLE SPEED WARNING LABEL 212 |PeBN26212 MAIN CONTROL PANEL LABEL

205 |PSB1126205 SECONDARY CONTROL PANEL LABEL 213 |PoB1126213 SPEED CONTROL PANEL LABEL
206 |PSB1126206  |ELECTRICITY LABEL 214 |PoBl126214 TOUCH-UP PAINT, SB DARK BLUE
207 |PsB1126207 IMPACT WARNING LABEL 215 |PSB1126215 TOUCH-UP PAINT, SB LIGHT BLUE
205 |PSB112620&  |QR CODE LABEL 216 |PoB126216 TOUCH-UP PAINT, 5B GRAY

AWARNING

The safety labels provided with your machine are used to make the operator aware of the
machine hazards and ways to prevent injury. The owner of this machine MUST maintain the
original location and readability of these safety labels. If any label is removed or becomes
unreadable, REPLACE that label before using the machine again. Contact South Bend Tools at
(360) 734-1540 or www.southbendtools.com to order new labels.
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